

Discharge Medications

UPDATE

Patient's Name: **MR LINN CHRISTOPHER ARMOUR** Admitted: **29/05/2024**
 MRN: **6333168** Medicare Number:
 Allergies: Prazosin
 DOB: 04/04/1967 (Age: 57 years) Weight (kg): Unknown
 Ward: Patient Transit Lounge (Room: PTL Bed: 07) Address: 600 CHAILDOWN RD BROOKHAM NSW 2582
 Discharge Date and Time: 20/06/24 Discharged to: Home
 Number of Days Supplied: as specified Pharmacist Signature:

'DUPLICATE DISCHARGE PRESCRIPTION
 PLEASE PRESENT TO YOUR DOCTOR
 FOR REPEAT PURPOSES'

	Medication	Directions	Take At				Reason for Medication	Pharmacy
			Breakfast	Lunch	Dinner	Bed		
☒	Amlodipine Tablet	DOSE: 5 mg Oral In the Morning (08:00)	08:00				blood pressure Long Term	
							Short Term	
☒	Candesartan Tablet	DOSE: 16 mg Oral In the Morning (08:00)	08:00				blood pressure Long Term	
							Short Term	
☒	Docusate 50mg + Sennosides 8mg Tablet	DOSE: 1 to 2 Tablets Oral When Required (10:47) minimum dosage interval 8 hours up to 4 Tablets per day For constipation					constipation Long Term	
							Short Term	
☒	Folic acid Tablet	DOSE: 5 mg Oral In the Morning (08:00) On Mon, Wed, Fri Indication: methotrexate rescue	08:00				reduce side effects of MTX Long Term	
							Short Term	
☒	Methotrexate 10mg Tablet	DOSE: 10 mg Oral Once Daily (11:00) On Thu Indication: sarcoidosis NEXT DOSE = 27/06		11:00			sarcoidosis Long Term	
							Short Term	

Reprinted by: Poist Cindy Kim
 Dr Gemma Buttigieg
 Date: 20/06/2024 14:24 AMO: Dr L GIRGIS

Discharge Medications

DUPLICATE DISCHARGE PRESCRIPTION

Patient's Name: MR LINN CHRISTOPHER ARMOUR		Admitted: 29/05/2024	PLEASE PRESENT TO YOUR DOCTOR	
MRN: 6333168		Medicare Number:	NOT FOR REPEAT PURPOSES	
Allergies: Prazosin				
DOB: 04/04/1967 (Age: 57 years)		Weight (kg):	Unknown	
Ward: Patient Transit Lounge (Room: PTL Bed: 07)		Address:	600 CHAILDOWLA RD BOOKHAM NSW 2582	
Discharge Date and Time:		Discharged to:		
Number of Days Supplied:		Pharmacist Signature:		

	Medication	Directions	Take At				Reason for Medication	Pharmacy
			B'fast	Lunch	Dinner	Bed		
☒	Ondansetron Wafer	DOSE: 4 to 8 mg Oral When Required (14:23) minimum dosage interval 6 hours up to 24 mg per day For nausea or vomiting					nausea Long Term Short Term	1box
☒	Pantoprazole EC Tablet	DOSE: 40 mg Oral Once Daily (08:00)	08:00				proct swanah Long Term Short Term	
☒	Paracetamol 500mg Tablet	DOSE: 1000 mg Oral When Required (10:47) minimum dosage interval 6 hours For pain or fever					pain Long Term Short Term	
☒	Prednisolone Tablet	DOSE: 70 mg Oral In the Morning (07:00) with food. reduce by 10mg per week until 40mg, then by 5mg per week. Indication: multi-organ sarcoid	07:00				reduce inflammation Long Term Short Term	
☒	Sulfamethoxazole 800mg + Trimethoprim 160mg Tablet	DOSE: 1 Tablet Oral Once Daily (07:00) On Mon, Wed, Fri PJP prophylaxis dose	07:00				prevent chest infection Long Term Short Term	

Reprinted by: Pclst Cindy Kim

Dr Gemma Buttigieg

Pager: Sign:

Date: 20/06/2024 14:24 AMO: Dr L GIRGIS